
 
 
 
 

 HONDA PIONEER 1000-5 PLOW MOUNT 
               PART# 4501-0640 
 
 
Under the machine remove the front 
frame connector bolt where the plow  
will attach as shown in the lower 
picture. 
 
Attach plow mount as shown with the  
bolt you removed. Do not tighten at 
this time. 
 
Swing plow mount up in front and 
attach the front portion aligning the 
holes in mount up with the holes in  
the frame tube. Use the 3/8 x 1 hex  
bolts with  washers going up through  
the mount and into the frame and use  
the 3/8 wiz nut on the inside to secure  
down. Tighten all bolts securely.  
 
Push tube will pin up to mount tabs 
with wire loop pins included with push 
tube kit. 

 
 QUESTION COMMENTS CALL 320-964-1616  7:00 to 4:30 CST  Mon. – Thur.            INST2782PF                                                                                                                           

FRONT 

F
R
O
N
T 

ITEM PART# QTY. DESCRIPTION
1 2782-100 1 Plow Mount Weldment
2 HDW2100 2 3/8 x 1 Hex Bolts
3 HDW7060 2 3/8 Serrated Flange Nut
4 HDW9001 2 3/8 Flat Washer


